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6 SPARE PARTS LIST 43.0404.02

43.0404.02 P404/15-16/0.50-0.90 P404.0001.02 12.01.00
Item-No. in group Pcs. description Dimension Field
A33.3111 2 | CATCH PAWL B4
A43.1207 2 | DISK B4+
N11.1154 2 | SCREW M10 X 97 B3
N1.1125 3 | SCREW M6 X 16 E4
N1.1162 2 | SCREW M3 X 12 E2
N1.1909 1| FLAT HEAD SCREW M3 X 5 E5
N1.1910 4 | FLAT HEAD SCREW M4 X 12 E6
N1.2104 1| COUNTERSUNK SCREW M4 X 12 D3
N1.3106 1| SOCKET SET SCREW M5 X 6 B5
N1.3508 1| SOCKET SET SCREW M5 X 20 B6
N1.3511 1| SOCKET SET SCREW M4 X 10 C2
N1.5131 1| HEXAGON NUT M5 B6
N1.6203 1| SPRING LOCK WASHER M3 E5
N1.6226 2 | SPRING LOCK WASHER M10 C4
N1.6504 5| SAFETY WASHER M4 D5+
N2.1122 1| SECURITY RING E21 B4
N2.1128 1| SECURITY RING E4 A2
N2.1609 1| SPRING RING 10 MM C1
N2.2185 2 | PARALLEL PIN 6 m6 X 32 C4+
N2.2441 4 | DOWEL PIN 6 X 20 MM A3+
N2.2447 1| DOWEL PIN 2 X4 MM E2
N2.2457 1| DOWEL PIN 5X28 C6
N2.2709 2 | SPLIT PIN 1,6 X 10 MM B5+
N2.2806 1| DOWEL PIN 5X16 MM Cc7
N2.2816 2 | DOWEL PIN 4 X10 MM E3
N2.4902 3 | HAMMER HEAD BOLT 1.85X4.76 D4+
N2.5154 2 | PRESSURE SPRING 0.45X39X7 B4
N2.5211 1| PRESSURE SPRING 1,2X13X92,7/17.5 B2
N2.5212 2 | PRESSURE SPRING 0,4X3,6X18,3/14.5 E2
N2.5234 1| PRESSURE SPRING 0.56 X4.25 X 7750/ |C1
28.5

N2.5614 3 | CUP SPRING 10X4,2X0,6 D3
N2.5819 1| TORSION SPRING 2,2/22,8 C6
N2.5820 1| TORSION SPRING 1/9 D2
N3.2609 P40.0101 2 | PACKING RING C5+
N3.3113 P40.0103 2 | SLIDE-BEARING B5+
N3.3148 P40.0101 1| SLIDE-BEARING C3
N3.3150 P40.0101 1| SLIDE-BEARING B2
N3.3151 P40.0101 2 | HEADED PRESS FIT BUSH C6
N3.3167 P40.0104 1| SLIDE-BEARING 10X 12X 15 D3
N3.3171 P40.0101 2 | SLIDE-BEARING D4
N3.3171 P40.0102 2 | SLIDE-BEARING D3
N3.4506 P40.0101 1| NEEDLE FREE WHEELING D5
N41.9110 1| TYPE PLATE <<P404>> D6
N41.9127 1| ADHESIVE LABEL E6
N4.1116 2 | GRIP BALL A5
N4.5120 1| PROTECTION PLUG c4
N7.1207 P40.0101 1| SEALING DISK D1=14MM C3
[P40.0101] 1| HOUSING C3
[P40.0102] 1| PUNCH SUPPORT D2
[P40.0103] 1| ROCKER B6
[1= Group * = Wearing Parts
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43.0404.02 P404/15-16/0.50-0.90 P404.0001.02 12.01.00
Item-No. in group Pcs. description Dimension Field

[P40.0104] 1| BASE PLATE E3
P40.2004 1| TENSION SHAFT B5
P40.2012 1 | HOLDING-DOWN CLAMP E3
P40.2017 1|{ROD BAR A2
P40.2018 1|BUSH A2
P40.2024 1|SHAFT c7
P40.2025 1|LEVER C6
P40.2028 1| HINGE C5
P40.2029 2 | SPLIT-PIN BOLT B5+
P40.2030 1|SHAFT B5
P40.2045 1|SCREW E4
P40.2052 2 |LINER D5
P40.2053 1| GRIPPER D5
[P40.2501] P40.0101 1| HOUSING C3
P40.2503 P40.0102 1| PUNCH SUPPORT D2
P40.2504 1| PILLAR C1
P40.2505 1[SHIM 0,2 MM D3
P40.2506 1|{SHIM 0,3 MM D3
P40.2507 1| PAWL E2
P40.2508 1| PUNCH E2
P40.2509 2 | SHAFT E2+
P40.2510 1| PRESSURE ROLLER D1
P40.2511 1|STOP C3
P40.2512 2| GUIDE GIB D5
P40.2513 1| SEALING CAM B3
P40.2514 1| SEALING HANDLE A4
P40.2515 1| DOWEL C2
P40.2516 1|SHAFT Cc2
P40.2517 1|COVER Cc2
P40.2518 1| TENSION HANDLE B4
P40.2519 1| SIDE PLATE D5
P40.2520 1| CLAMPING LEVER Cc7
P40.2521 1| GRIPPING JAW D6
P40.2522 1| GRIPPING JAW PIN D6
P40.2523 1|STOP D3
P40.2524 1 | SHEAR BLADE D4
P40.2525 1 | SHEAR BLADE D4
P40.2526 1|BOLT D3
P40.2527 1| TENSIONIG DRUM D6
P40.2528 P40.0103 1| ROCKER B6
P40.2529 P40.0104 1| BASE PLATE E3
[1= Group * = Wearing Parts
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